
 

 

Reference #4590 Reference#: E0032920305 Reference  #13102-0 

REPORT ON THE DEVELOPMENT OF ENERGY CONSUMPTION 
GUIDELINES FOR WATER/WASTEWATER 

MAY 2003 

 

 

 

 



REPORT ON THE DEVELOPMENT OF ENERGY CONSUMPTION 
GUIDELINES FOR WATER/ WASTEWATER 
MAY  2003, WISCONSIN USA 

 

Energenecs Incorporated 
McMahon Associates 
WRc Group 

 

Contributors/authors of this report: 

Field Study/Data:  Energenecs Project #4590 
  McMahon Project #E0032920305 

  Field data and process information gathered by: Don Voigt, P.E.,   
  Chad Olsen, P.E., Jared Feider, E.I.T. 

Summary report:  WRc Group  Authors: Dave Landon, Kirstie Hearn, Jeremy Dudley, Tony Dee, 
   Dave Shepherd, Tom Hall, Ed Glennie 
[...]
BOD mg/l 406 570 1388 3.9 5.74 

TSS mg/l 263 3012 7342 13.9 4.84 

NH3 mg/l 23 0.09 0.09 0.09 0.79 

Nitrate mg/l 0 20.9 20.9 20.9 - 

PO4 mg/l 5.6 1.22 1.22 1.22 0.56 

DO control 

The DO control simulations were set up so that the DO was 2.0 mg/l. The DO setpoint was 
chosen to get the average data to roughly match the measured effluent quality, As can be 
seen the DO control case (below) is comparable to the constant aeration case (above) – but 
there will be an energy saving. 

 

The oxygen utilization rate from BOD load/Aeration energy is 0.29 KgO2/kWh. This is about 
22% of what may be reasonable for this particular air delivery system and suggests either a 
considerable over supply of air, or inefficient air distribution. DO control would be expected 
to reduce the oversupply of air and therefore reduce energy costs. 

 

The no DO control case uses an aeration power of 160 hp. The DO control is estimated to 
require 80 hp (assuming an aeration efficiency of 0.48kg O2/kWh) – a 50% saving. In 
practice turn-down issues and mixing, rather than aeration, requirements will reduce the 
scope for saving – but there is clearly much scope for energy saving.  

 

 

 

 

 



Wisconsin Focus on Energy 
Development of Energy Consumption Guidelines for Water/ Wastewater 

WRc Ref: /13102-0 
May 2003 

104 

Average data 

Parameter Stream Influent MLSS RAS Effluent Measured 

Flow MGD 3.2 5.314 2.16 3.14 - 

BOD mg/l 406 573.4 1396 3.9 5.74 

TSS mg/l 263 3005 7326 13.9 4.84 

NH3 mg/l 23 0.1 0.1 0.1 0.79 

Nitrate mg/l 0 19.7 19.7 19.7 - 

PO4 mg/l 5.6 1.22 1.22 1.22 0.56 

CONCLUSIONS 

The Plan-It STOAT modeling indicates the following: 

? If the aeration lanes were run with DO system control set at 2mg/l there is the potential 
to save approximately half the energy consumption of the aeration plant, providing 
adequate mixing can be maintained. Effluent quality is maintained and there is a 
reduction in energy use. 

? No record of the ferric dose has been supplied, monitoring the dose would allow an 
estimate to be made of the necessary consumption. It is possible that a reduction in 
chemical may be made. 

? The aeration efficiency was calculated to be 0.48kg O2/kWh, which is much lower than 
would be expected for a diffused air system. This is because the biofilters installed 
upstream of the activated sludge plant remove much of the organic load. The aeration 
lanes are therefore lightly biologically loaded, but still require the aeration for mixing 
purposes. 

C3 CITY OF EAU CLAIRE WATER TREATMENT FACILITY 

Eau Claire Water treatment works treats an average flow of 20mgd, the water being 
abstracted from wells. The main treatment processes on site are VOC removal and iron and 
manganese removal. The VOCs are removed in a stripping tower. Iron and manganese are 
removed in the sedimentation basins and gravity filters, the majority of manganese is 
removed in the filters. The water is dosed with sodium hypochlorite, anhydrous ammonia 
and hydrofluosilicic acid prior to being pumped to a service reservoir. 

 

 

 

 



Wisconsin Focus on Energy 
Development of Energy Consumption Guidelines for Water/ Wastewater 

WRc Ref: /13102-0 
May 2003 

105 

ANALYSIS 

Air stripping column 

The air-stripping column is provided for the removal of volatile organic contaminants 
(VOCs). 

The dimensions and operating conditions of an air-stripping tower are dependent on the 
water throughput, the volatility of the contaminants in the raw water and the inlet and (target) 
outlet concentrations of these contaminants. The energy consumption for the tower is a 
combination of pumping (raising the water the height of the tower, plus friction losses in the 
pipework) and compression (the air blowers). In order to estimate energy consumption, 
assumptions have been made of key dimensions and operating conditions of the stripping 
process.  

Tower heights are typically 7m to 8m. A height of 7m has been assumed as the photographs 
of the site indicate a height of this order. An allowance of 2 m has been made for additional 
friction losses. Together, these should provide a reasonable estimate of the pumping energy 
consumption associated with the tower. 

For the compression energy consumption, the principal factors to be taken into account are 
the air/water ratio and the air-side pressure gradient. The assumed values, based on typical 
designs, are: 

? Air/water ratio: 10:1 

? Air-side pressure gradient: 200 N/m 2/m 

? Operating pressure 3” wg for air blowers 

Although these are typical, there is in practice considerable variation in both factors. The 
air/water ratio can range from 5 to >50, the higher ratios being required for contaminants of 
lower volatility. Air-side pressure gradient can be between 100 and 400 N/m2/m. Overall 
therefore, the actual energy consumption for compression could range from 0.25 to 10 times 
the estimate.   

Calculations 

? Average flow 20mgd = 0.876 m3/s, 
? Inlet pressure = 1atm = 1.01325 bar absolute, 
? Outlet pressure = 1.02725 bar absolute, 
? Only wells 10,11,15,16,17 and 19 are aerated so flow = 8.8mgd = 1388 m3/h, 
? With air to water ration 10:1 air capacity = 13880 m3/h, 
? Absolute work of air blowers = 9.2 kW, 
? Energy consumption of air blowers = 221.1 kWh/d. 
? Energy consumption of pumping associated with stripping tower = 1100kWh/d 
 



Wisconsin Focus on Energy 
Development of Energy Consumption Guidelines for Water/ Wastewater 

WRc Ref: /13102-0 
May 2003 

106 

The calculated energy consumption of the blowers (221.1 kWh/d) is comparable to the 
measured energy consumed by the blowers (253 kWh/d), indicating that the air stripping 
system is utilizing energy effectively.  

Filters 

The filters are provided for the removal of iron and manganese. The filters are backwashed 
using water from the backwash feed tank, filtered water being pumped to the tank by two fill 
pumps. These pumps appear to be oversized, as they only operate on average for 1.5 hours 
a day with a total energy use for the pumps of 186 kWh/d. In sizing the pumps, a balance 
must be struck between capital cost of the machine (i.e. the smaller the cheaper) and the 
need to limit the time that the tank is not sufficiently full to carry out a backwash. Energy 
estimates for the pumps are as follows, using estimated values where data are not available. 

? There are four filters, each of 129.5m2, 
? Each filter has 1’ Anthracite size 0.4 to 0.8mm and 3’ Sand size 0.425mm,  
? This gives a total bed depth of 1.22m, 
? The average backwashing frequency is 42.5 hours = 0.6 d-1,  
? The head above media during backwash is 30” = 0.762m, 
? The capacity of the filters is 20mgd, 
? Filtration rate = 6.1 m/h. 

Backwash energy 

? Assume media characteristics: 
? Anthracite:  voidage = 0.55, density = 1600 kg/m3 
? Sand:  voidage = 0.45, density = 2560 kg/m3 
? Mean: voidage = 0.475, density = 2354 kg/m3 
? Assume backwash rate = 20m/h 
? Assume backwash duration = 10 minutes 
? Assume 1m of extraneous headloss and 0.5m headloss over filter floor 
? Backwash water rate = 0.72m3/s 
? Estimated efficiency of motor = 85%, of pump = 65% 
? Energy consumption per backwash = 14.5 kWh/day 
 

Given that each of the four filters is backwashed on average 0.6 times a day this gives a 
total daily backwash energy use of 34.8kWh/d. When comparing this with the actual energy 
use of 186 kWh/d, it seems that value would be gained from a study of the backwash 
system performance to check if improvements in energy usage be made. 

Conclusions 

The analysis of the plant performance data indicates the following: 

? The VOC stripping filters appear to be working efficiently with power usage comparable 
to the calculated value. 



Wisconsin Focus on Energy 
Development of Energy Consumption Guidelines for Water/ Wastewater 

WRc Ref: /13102-0 
May 2003 

107 

? There appears to be potential for reducing the energy used to pump water to the 
backwash feed tank.  

? In common with most water treatment plants the majority of on-site energy is used in the 
influent and high-lift pumping of the water. At Eau Claire the treatment processes use 
only a small percentage of the total on-site energy. In seeking energy savings, It would 
make sense to concentrate on maximizing the efficiency of the pumping systems in 
preference to investigating ways to save energy in the treatment processes. 

C4 GRASSLAND DAIRY PRODUCTS 

Available Data 

The Grassland Treatment Plant treats wastewater from Grassland Dairy. Wastewater is 
pumped from the dairy to two equalization basins. Influent is then mixed with RAS in three 
anaerobic tanks prior to treatment in two oxidation ditches. Three rectangular clarifiers clarify 
MLSS from the oxidation ditches. All the flow from the clarifiers and WAS are sent to the 
DAF clarifier due to the poor settling characteristics of the MLSS. Between May and 
September, effluent receives UV disinfection before discharge. 

The two oxidation ditches are each aerated by a surface aerator.   

The records for the crude sewage and final effluent are given in the following table. 

  
Influent .1 Effluent 

Month Flow BOD5 BOD5 TSS NH3-N PO4 

July 2001 0.0528 2473 5.45 18.58 1.00 1.14 

August 0.0501 2615 7.19 15.06 1.10 1.08 

September 0.0661 1893 9.83 22.06 2.60 1.09 

October 0.0755 1958 14.09 20.67 2.60 0.76 

November 0.0673 2360 13.4 16.16 0.30 0.63 

December 0.0674 2339 16.25 16.29 1.30 0.64 

January 2002 0.0695 2593 16.0 20.0 1.00 0.45 

February 0.0757 2929 16.0 17.0 1.70 0.79 

March 0.0985 2253 20.0 34.0 1.20 1.30 

April 0.0938 2284 16.0 15.0 1.60 0.74 

May 0.0943 2245 16.0 25.0 0.10 0.81 



Wisconsin Focus on Energy 
Development of Energy Consumption Guidelines for Water/ Wastewater 

WRc Ref: /13102-0 
May 2003 

108 

June 0.1039 2796 15.81 27.88 - 1.45 

July 0.1085 3777 11.0 12.81 - 0.72 

Flow in MGD. All other units mg/l 

All are averages for the month 

 



Wisconsin Focus on Energy 
Development of Energy Consumption Guidelines for Water/ Wastewater 

WRc Ref: /13102-0 
May 2003 

109 

8. ASSUMPTIONS 

A model of the site was constructed in Plan-It STOAT as below. 

 

 

 

 

The BOD was interpreted as a BOD5, and a standard assumption made that 60% of the 
BOD was soluble, 40% particulate. Because the site uses biological phosphorus removal the 
COD based IWA ASM2 model was used for the activated sludge tanks.  The BOD was 
converted into COD by assuming that 1g biodegradable COD exerts a BOD of 0.68g, this is 
the standard conversion in Plan-It Stoat. 

The influent TSS, NH3-N and TP were not available on the Discharge monitoring log report 
so the following average values obtained from the site were used: 

Parameter Mg/l 

TSS 1200 

NH3 117 

PT 50 

 

The summer and winter temperature of mixed liquor suspended solids (MLSS) were 
reported as 86?F and 65 ?F respectively. 



Wisconsin Focus on Energy 
Development of Energy Consumption Guidelines for Water/ Wastewater 

WRc Ref: /13102-0 
May 2003 

110 

No data were available for the Alpha or Beta factors so these were left to the default values 
of 1.  

Aeration efficiency was calculated for the energy study at 0.56 kgO2 /kWh. This value has 
been assumed for the Plan-it Stoat modeling. 

 

8.1 Modeling 

The following Plan-It STOAT simulations were run: 

? Operations with the DO profile chosen so as to match the plant setpoint and current 
effluent requirement. 

? Operation with only one anaerobic tank and one oxidation ditch. 

8.1.1 Plan-It STOAT Output 

8.2 DO control 

The DO control simulations were set up so that the concentration at the DO probe was 0.5 
mg/l. The DO set point was chosen to match this and to roughly match the measured 
effluent quality. 

Using the test case of January the effluent quality calculated by the model is better than 
measured for BOD and suspended solids, this is due to the difficulty in modeling the DAF 
plant as a model does not exist within Plan-It. A ‘black box’ model was used to simulate the 
DAF plant. 

The measured influent and effluent values are taken from the site records. The columns in 
the table for MLSS, RAS and effluent are the model predictions. 

Jan 2002 data 

Parameter Stream Influent MLSS RAS Effluent Measured 

Flow MGD 0.0695 0.16 0.09 0.06 0.084 

BOD mg/l 2593 1170 1870 1.6 16.0 

TSS mg/l 1200 4390 7030 4.8 20.0 

NH3 mg/l 117 1.36 1.36 1.36 1.00 

Nitrate mg/l - 0.2 0.2 0.2 - 

TP mg/l 50 195 312 0.42 0.45 



Wisconsin Focus on Energy 
Development of Energy Consumption Guidelines for Water/ Wastewater 

WRc Ref: /13102-0 
May 2003 

111 

8.3 One anaerobic tank and one ditch, DO control 

This is an illustrative run, to investigate what would happen to effluent quality if only one of 
the oxidation ditches was in use. 

Effluent quality is retained with all flow treated in one anaerobic tank and one oxidation 
ditch. There is therefore scope to operate the plant with only one ditch in service, providing 
that the aerator can provide enough oxygen to maintain the required dissolved oxygen level.  

Jan 2002 data 

Parameter Stream Influent MLSS RAS Effluent Measured 

Flow MGD 0.0695 0.17 0.1 0.06 0.084 

BOD mg/l 2593 1990 3080 2.4 16.0 

TSS mg/l 1200 5310 8200 5.4 20.0 

NH3 mg/l 117 1.4 1.4 1.4 1.00 

Nitrate mg/l - 0.22 0.22 0.22 - 

TP mg/l 50 200 308 0.3 0.45 

8.3.2 Conclusions 

The Plan-It STOAT modeling indicates the following: 

? The aeration efficiency is estimated to be 0.56kg O2/kWh, which is lower than would be 
expected for an oxidation ditch.  

? There is scope to run only one of the anaerobic tanks and one of the oxidation ditches. 
Further investigation would be required, but if this were possible then energy savings 
would be realized by shutting down one stream.  

? The mixing of clarified secondary effluent and waste activated sludge for treatment in the 
DAF plant is not ideal. A process investigation into the cause of the poor settleability of 
the MLSS could lead to a more energy-efficient solution.  

 

C5 GREEN BAY METROPOLITAN SEWERAGE DISTRICT WASTEWATER 
TREATMENT FACILITY 

Available Data 

Green Bay treats sewage using the activated sludge process. There are two plants, the 
older North plant and the newer South plant. Each plant comprises an anoxic zone and 
aerated zones. The site processes are designed to remove organic content, phosphorus, 



Wisconsin Focus on Energy 
Development of Energy Consumption Guidelines for Water/ Wastewater 

WRc Ref: /13102-0 
May 2003 

112 

ammonia and nitrate. From May to September, effluent receives UV disinfection before 
discharge. 

The activated sludge plant is aerated by fine bubble diffusion. Of the five blowers installed, 
typically only one blower is required to provide sufficient air. The South plant has ceramic 
diffusers and the North plant has membrane diffusers. 

The records for the crude sewage and final effluent are given in the following table. 

  
Influent .1 Effluent 

Month Flow BOD5 TSS NH3-N BOD5 TSS NH3-N TP 

January 2001 25.913 290 246 19.55 2.7 4.4 0.10 0.21 

February 26.993 251 205 17.84 3.3 5.1 0.13 0.23 

March 30.849 218 232 15.94 2.8 4.6 0.07 0.19 

April 37.520 160 167 10.91 3.2 5.3 0.13 0.16 

May 32.697 188 192 12.78 2.8 5.1 0.09 0.17 

June 36.217 188 190 12.10 2.7 5.2 0.11 0.21 

July 29.554 243 209 13.87 2.1 4.0 0.17 0.18 

August - - - - - - - - 

September - - - - - - - - 

October 26.979 261 215 16.02 1.1 3.9 0.14 0.27 

November 27.035 219 223 15.61 1.0 3.3 0.08 0.29 

December 27.408 198 204 17.74 2.4 3.9 0.02 0.22 

Flow in MGD. All other units mg/l 

All are averages for the month 

 

 

 

 

 

 



Wisconsin Focus on Energy 
Development of Energy Consumption Guidelines for Water/ Wastewater 

WRc Ref: /13102-0 
May 2003 

113 

The records for settled sewage are given below. 

 Settled sewage 

Month BOD5 TSS TKN 

January 2001 167 105 27.4 

February 146 103 24.6 

March 136 103 20.9 

April 111 108 19.1 

May 120 152 19.2 
[...]
converted into COD assuming that 1g biodegradable COD exerts a BOD of 0.62g. This 
conversion was calculated to match the influent data. 

Information regarding the dosing of ammonia and phosphorus was not available, as a result 
these parameters were not included in the model. 

Temperature of the MLSS was provided with year-round temperatures above 80?F. 

No data were available for the Alpha or Beta factors so these were left to the default values 
of 1. 

Aeration efficiency was calculated for the energy study at 0.96 kgO2/kWh. This value has 
been assumed for the Plan-it Stoat modeling. 

 Modeling 

The following Plan-It STOAT simulations were run: 



Wisconsin Focus on Energy 
Development of Energy Consumption Guidelines for Water/ Wastewater 

WRc Ref: /13102-0 
May 2003 

127 

? Operations with the DO profile chosen so as to match the plant setpoint and current 
effluent requirement. 

? Operation with a lower DO setpoint. 

 

Plan-It STOAT output 

DO Setpoint as Site 

The DO control simulations were set up so that the concentration at the DO probe was 
2.5mg/l in the North plant and 1.4mg/l in the South plant. These DO setpoints were advised 
by site. 

Using the test case of October the effluent quality calculated by the model is very similar to 
the measured effluent quality.  

The measured influent and effluent values are taken from the site records. The columns in 
the table for MLSS, RAS and effluent are the model predictions. 

Oct 2002 data 

Parameter Stream Influent MLSS RAS Effluent Measured 

   North South North South   

Flow MGD 6.731 9.062 6.559 5.29 3.60 6.009 - 

BOD mg/l 1419 724 565 1160 923 10.9 13 

COD mg/l 3359 3530 2828 5306 4273 608.1 698 

TSS mg/l 832 2057 1587 3300 2598 21.1 20 

 

Lower DO setpoint 

This is an illustrative run, to see what happens to plant performance during the test case of 
October. The set point on both North and South plants was changed to 1.0 mg/l. 

The results for this run show that with the decreased set point the effluent is still very similar 
to the measured effluent quality. 

 

 

 

 



Wisconsin Focus on Energy 
Development of Energy Consumption Guidelines for Water/ Wastewater 

WRc Ref: /13102-0 
May 2003 

128 

Oct 2002 data 

Parameter Stream Influent MLSS RAS Effluent Measured 

   North South North South   

Flow MGD 6.731 9.062 6.559 5.29 3.60 6.009 - 

BOD mg/l 1419 736 570 1180 930 11.4 13 

COD mg/l 3359 3558 2850 5305 4300 610 698 

TSS mg/l 832 2076 1600 3330 2620 21.3 20 

 

Conclusions 

The Plan-It STOAT model indicates the following: 

? If the aeration lanes are run with a lower DO setpoint the plant should still achieve all 
effluent limits. 

? The current MLSS have higher suspended solids concentration than Plant-It STOAT 
predicts. This is possibly due to the composition of the trade effluent being vastly 
different to domestic sewage. 

? The model indicates that there is no scope for diverting all of the flow to either of the 
plants, these scenarios caused failure of effluent quality. 

? Aeration efficiency was estimated to be 0.96 kgO2/kWh. This is lower than would be 
expected for a jet aeration system. 

 

 

 

 

 

 

 



Wisconsin Focus on Energy 
Development of Energy Consumption Guidelines for Water/ Wastewater 

WRc Ref: /13102-0 
May 2003 

129 

C9 PORTAGE 

Available Data 

The records for the crude sewage and final effluent are given in the following table: 

 Influent Effluent 

Month BOD5 TSS Flow BOD5 TSS TP 

July 2001 337 263 1.620 8 14 0.88 

August 352 265 1.511 7 12 0.93 

September 377 276 1.212 4 8 0.44 

October 403 332 1.353 7 13 0.92 

November 374 297 1.314 8 13 0.66 

December 333 269 1.353 7 9 0.56 

January 2002 358 296 1.358 6 9 0.42 

February 415 288 1.353 6 10 0.59 

March 366 258 1.394 6 10 0.73 

April 352 264 1.658 7 11 0.90 

May 363 271 1.681 8 12 0.89 

June 358 277 1.806 5 10 0.83 

Average 365.7 279.7 1.577 6.58 10.91 0.73 

Flow in MGD. All other units mg/l 

Analysis 

Applied Loading Rate 

The major design parameter for RBC plant is organic loading per unit surface area of the 
rotating medium, usually expressed as g BOD/m2.day. The German professional body ATV 
(Sewage Engineering Association 1983) indicates that for production of effluent meeting a 
quality of 30 mg/l BOD and 30 mg/l SS, the maximum design loading rate should not exceed 
10 g BOD/m2.d. This assumes no additional aeration or return sludge from the clarifier – 
features that are present at Portage. By adding these features to the design it is claimed that 
the loading rate can be doubled for the same effluent quality. 



Wisconsin Focus on Energy 
Development of Energy Consumption Guidelines for Water/ Wastewater 

WRc Ref: /13102-0 
May 2003 

130 

If there was no additional aeration or return sludge from the clarifier, the following average 
organic loading per unit surface area would be estimated for the 16 RBC units at Portage 
Wastewater Treatment Facility: 

? Average flow: 1.577 mgd x 3.785 / 1000 x 106 = 5969 m3/d, 

? Average crude sewage BOD: 366 mg/l, 

? Average crude sewage BOD load: 366 x 5969 / 1000 = 2185 kg/d, 

? Assuming 30% BOD removal across the primary tanks, settled sewage BOD load: 1530 
kg/d, 

? Number of RBC units: 16, 

? Surface area / RBC unit: 100,000 ft2 = 9295 m2, 

? Total surface area: 16 x 9295 = 148,700 m2, 

? Surface area loading rate: 1530 x 1000 / 148,700 = 10 gBOD/m2.d 

Hence the existing 16 units operate close to the maximum surface loading recommended for 
RBC plant proving carbonaceous removal if there was no additional aeration or return 
sludge from the clarifier.  

The available historical data (DMRs) indicates that the modified operating regime w ith 
additional aeration and returned sludge enables the plant to produce an effluent quality 
significantly better than 30:30. The return sludge will contact the solids sloughing off from 
the RBC and will assist in removing fine suspended solids, thus improving effluent quality. 
Under this operating regime the plant has spare biological treatment capacity. 

Aeration 

The surface loading applied to the first stage RBC should be less than 40 g BOD/m2.d to 
avoid blocking the channels within the media with excessive biological growth and 
generating malodors. The existing RBC units are arranged in 4 rows with 4 units in each 
row. The first unit in each row has a surface loading of about 40 gBOD/m2.d close to the 
maximum. The current operating practice of recirculating humus sludge liquor to the first unit 
in each row limits the applied BOD load and reduces the risk of blockages developing in the 
rotating medium with only a low power requirement. Hence it is beneficial. Continuous 
aeration will remove solids that accumulate in the first unit in each row. Intermittent aeration 
of the first unit in each row would scour any solids that accumulate in the channels within the 
rotating medium and hence would be more cost-effective. The downstream units in each row 
will have less biofilm accumulation that the first unit and hence would require less or no 
aeration. 

Chemical treatment with iron salts is used to remove phosphorus from effluent prior to 
discharge to the receiving waters. The plant configuration allows iron salts to be dosed into 
either sewage entering the primary sedimentation tank, settled sewage entering the RBC or 
effluent from RBC flowing into the final settling tank. Maximizing the use of iron salt required 
for P removal at the inlet of the primary sedimentation tanks maximizes the organic load 



Wisconsin Focus on Energy 
Development of Energy Consumption Guidelines for Water/ Wastewater 

WRc Ref: /13102-0 
May 2003 

131 

removed by the primary sedimentation tanks, minimizes the load applied to the RBC and 
hence reduces the risk of excessive biological growth blocking the rotating medium. It is 
beneficial in reducing the air required to scour solids from the RBC units. 

Dewatering 

The belt press dewaters the digested sludge forming a cake containing 18% DS. A belt 
press would be expected to dewater digested sludge to produce a cake containing about 
25% DS. The recycling of sludge through the RBC units will trap fine suspended solids. It 
may also generate a sludge similar to that from a ‘high rate’ process, which has poor 
dewatering properties. This may explain the low solids concentration of sludge cake from the 
belt press. 

Currently the belt press is operated for two days per week over a period of about 6 hours on 
each day. It may be worth carrying out a short trial to test the effect on the cake solids 
concentration of reducing the sludge feed rate (unless the disposal route requires wet cake). 
Producing cake with a higher DS and less volume would reduce the cost of transport and 
disposal of sludge cake from site. 

CONCLUSIONS 

 

The analysis of the plant performance data indicates the following: 

? The RBC units produce a satisfactory effluent quality. 

? The downstream RBC units in each row do not need to be aerated. 

? Maximizing the use of iron salt required for P removal at the inlet of the primary 
sedimentation would be beneficial in reducing the load applied to the RBC minimizing 
the need to run the air blower. 

? The recirculation pump is beneficial in distributing the organic load through all the RBC 
units in each row and is cost-effective. 

? The DS of the cake produced by the belt press is low (18%). Consideration should be 
given to a short trial to test the effect on the cake solids concentration of reducing the 
sludge feed rate. This will have the effect of reducing the cost of cake transport and 
disposal from site. 

10.5Reference 

Sewage Engineering Association (ATV) in collaboration with Federation of Communal 
Municipal Cleansing Undertakings (VKS). (1983) Fundamental Principles for the 
Dimensioning of Single-Stage Trickling Filters and Submerged Disk Contact Aerators with 
Connection Values of more than 500 Inhabitant Equivalents. Society for the Promotion of 
Sewage Engineering e. V. (GFA), Markt 71, D 



Wisconsin Focus on Energy 
Development of Energy Consumption Guidelines for Water/ Wastewater 

WRc Ref: /13102-0 
May 2003 

132 

C10 CITY OF RHINELANDER WASTEWATER TREATMENT FACILITY 

Available Data 

There are two trickling filters served by four primary fine screens. 30% of effluent from the 
filters is recirculated through the filters. Effluent then flows to the secondary clarifiers. 
Effluent from the secondary clarifiers is chlorinated before discharge from the works. 

The two trickling filters are each served by a pair of fans. Each fan is rated at 2 hp, the total 
forced air ventilation power is therefore 8 hp. Each fan delivers 2300cfm, this is equivalent to 
850 kgO2/d for all four fans. The fans run continuously for 10 months of the year. The fans 
are switched off for the remaining two months to avoid freezing caused by the low air 
temperature.  

A summary of average monthly values for the crude sewage and final effluent are given in 
the following table. 

 

 

 Influent Effluent 

Month  BOD5 TSS Flow BOD5 TSS 

May 2001 179 168 1.217 17 19 

June 165 145 1.143 20 29 

July 202 175 1.102 21 21 

August 192 191 1.041 23 25 

September 165 157 1.086 16 14 

October 194 216 0.976 17 18 

November 169 197 0.990 16 20 

December 180 134 1.085 16 18 

January 2002 195 161 0.954 19 22 

February 190 140 0.914 16 13 

March 191 154 0.942 15 16 

April 132 122 1.88 15 14 

Flow in MGD. All other units mg/l 

 



Wisconsin Focus on Energy 
Development of Energy Consumption Guidelines for Water/ Wastewater 

WRc Ref: /13102-0 
May 2003 

133 

Assumptions 

A model of the site was constructed in Plan-It STOAT. 

 

No data was available on the influent or effluent nitrogen or phosphorus, an influent 
Ammonia-N concentration of 25 mg/l was assumed.  For BOD a standard assumption made 
that 40% of the BOD was soluble, 60% particulate.  

Due to lack of data it was assumed that the sludge from both the primary screens and the 
secondary clarifiers was of the same concentration. 

 

It was assumed that the primary screens remove 13% of the TSS. The fine screens used at 
the works have a spacing of 1.5mm. Data was not available on the mass of solids removed 
by the screens, but the volume of screenings was available. Coarse screens (5mm) may 
remove 2-5% of total suspended solids; fine mesh screens (0.1mm) may remove 30% of 
total suspended solids. Therefore it was assumed that removal would be in the region of 
10%. The value of 13% was inferred during calibration of the Plan-It STOAT model to 
achieve the same volume flow as reported at the assumed concentration of 2.3%. To 
achieve the solids removal in the screens the percentage removal primary sedimentation 
tank model was used. 

Plan-It STOAT process flow 

  

 



Wisconsin Focus on Energy 
Development of Energy Consumption Guidelines for Water/ Wastewater 

WRc Ref: /13102-0 
May 2003 

134 

Plan-It STOAT Output 

The influent values are taken from the site records, as are the measured effluent values. In 
the table, the column for effluent depicts the model predictions. 

Average  

Parameter Stream Influent Effluent Measured 

Flow MGD - 1.10 1.11 

BOD mg/l 180 13.7 17.6 

TSS mg/l 160 16.5 19.0 

NH3-N mg/l 25 19.8 - 

CONCLUSIONS 

? There appears to be no difference in the effluent quality when the trickling filters are not 
supplied with forced ventilation in the two months of the year when the fans are not 
running. The saving from not using the forced air ventilation and presuming that natural 
ventilation was sufficient would be $2600 per annum assuming a cost of 0.05$/kWh. 

? No information was available on diurnal variations that could result in extreme loadings 
on the filters that might require enhanced levels of ventilation. 

? The efficiency of the forced air ventilation fans was estimated to be 3.2 kg BOD 
removed/kWh. This figure is double the efficiency of a good aeration basin. This is based 
on the filters removing an average of 468 kgBOD/day.  

? The forced air ventilation fans provide the filters with 852 kgO2/day. 

? The trickling filter process is more energy efficient than the activated sludge process. 
However filters are more sensitive to loading variation and may take longer to become 
operational. The filters at this works require less long-term maintenance than low-rate 
stone-filled filters and require less plan area 

? If it was thought to be beneficial, there is scope for reducing the recycle rate of the 
trickling filters and therefore the pumping energy required.  

? The desludging pumps for the secondary clarifiers are driven by air motors that are fed 
from a compressor. A saving in energy may be realized by replacing this arrangement 
with modern electric -motor driven pumps. 

 
 



Wisconsin Focus on Energy 
Development of Energy Consumption Guidelines for Water/ Wastewater 

WRc Ref: /13102-0 
May 2003 

135 

APPENDIX D – PLANT DESCRIPTIONS 



Wisconsin Focus on Energy 
Development of Energy Consumption Guidelines for Water/ Wastewater 

WRc Ref: /13102-0 
May 2003 

136 

D1 CITY OF ASHLAND WASTEWATER TREATMENT FACILITY 

The City of Ashland wastewater treatment facility has the following design treatment 
capacities: 

? Average Design Flow:   1.92 mgd 

? Peak Design Flow through treatment: 3.84 mgd 

? Design BOD Loading:    3,500 lbs/day 

? Design TSS Loading:     2,900 lbs/day 

? Design NH3 Loading:     600 lbs/day 

Ashland wastewater treatment facility receives raw domestic sewage from two off site pump 
stations. The pollutants in the wastewater are removed by the treatment process before the 
effluent is discharged into Lake Superior. 

The main goal of the treatment facility is to remove organic content, suspended solids, 
ammonia and phosphorus. 

The majority of raw sewage is pumped by the main lift station, which consists of six pumps. 
One of these pumps is running continuously and the others are only used during periods of 
high flow. Approximately 15% of the raw sewage is pumped to site by the Knight Road Lift 
Station, which has four pumps, two 60 hp pumps and two 25 hp pumps. Normally only one 
of the 25 hp pumps is used, while the other pumps are used during periods of high flow. 

During periods of heavy rainfall or snow-melt an 8.0 million gallon retention basin is used to 
store flow in excess of the 3.84 mgd maximum process capacity.  Excess flow stored in the 
basin is aerated by five floating aerators and pumped back to the headworks by three 
pumps as the influent flow subsides. 

Raw sewage is screened by a step screen. The collected solids are dewatered before 
disposal to landfill. 

Grit is removed from the screened sewage through an aerated grit trap. Flow enters the trap 
and spirals through the tank depositing grit into a hopper.  The collected grit is washed and 
dewatered by a grit cyclone and deposited into a dumpster for landfill disposal. 

The screened sewage then enters two oxidation ditches to remove organic content and 
ammonia. As the sewage enters the oxidation ditches it is dosed with aluminium sulfate to 
aid the removal of phosphorus. The sewage is mixed with return activated sludge to create 
mixed liquor suspended solids. Each oxidation ditch is aerated by four jet mixers that run 
continuously. Air is supplied to the jet mixers by up to three centrifugal blower and two 
positive displacement blowers. Typically one of the centrifugal blowers runs continuously to 
provide air to the jet mixers. These five blowers also provide air to the liquid sludge storage 
tank jet mixer. 

Mixed liquor suspended solids are clarified by two circular final clarifiers. The clarified 
effluent flows to the final treatment stage and the settled sludge is split into returned 



Wisconsin Focus on Energy 
Development of Energy Consumption Guidelines for Water/ Wastewater 

WRc Ref: /13102-0 
May 2003 

137 

activated sludge (RAS) and waste activated sludge (WAS). RAS is continuously pumped by 
two of five pumps back to the head of the oxidation ditches. WAS is pumped by two pumps, 
both of which run for an average of 45 min/day, to the aerated sludge holding tank.. 

Prior to discharge to Lake Superior, the effluent is disinfected through a low pressure, low 
output UV disinfection system.  The disinfection system consists of two banks of 96  UV 
lamps.  Typically only one bank is used unless the flow exceeds 1 mgd, in which case both 
banks are used. 

The solids handling portion of the plant consists of a liquid sludge storage tank, a 2.0 meter 
belt press and a cake storage building.  WAS is pumped to the liquid holding tank which is 
aerated by a jet mixer. The tank is decanted prior to dewatering. Sludge from this tank can 
either be spread on agricultural land or thickened in belt filter press. The press dewaters and 
dries the sludge, forming a cake which can be spread on agricultural land or stored for future 
application. Filtrate from the press and clear liquid from the tank is pumped back to the head 
of the works by two site drainage pumps. 

Ashland has a 750 kW diesel powered standby generator.  Ashland has an agreement with 
the power utility to run the generator during periods of peak power demand.  During these 
periods, the utility will call Ashland and request they run the generator, which typically lasts 
for periods of eight to twelve hours per event. 

D2 CITY OF BURLINGTON WATER POLLUTION CONTROL 

The City of Burlington wastewater treatment plant has the following design treatment 
capacities: 

? Average Design Flow:  3.50 mgd 

? Peak Day Design Flow:  7.70 mgd 

? Average Design BOD Loading:  7,500 lbs/day 

? Peak Day BOD Loading:  16,500 lbs/day 

? Average Design TSS Loading: 4,000 lbs/day 

? Peak Day TSS Loading:   8,800 lbs/day 

? Average Day NH3  Loading:  376 lbs/day 

? Peak Day NH3 Loading:   827 lbs/day 

The facility receives raw domestic sewage from an off-site pumping station. Septage and 
high strength industrial waste are received separately into a pair of receiving tanks at the 
treatment plant.  The two tanks are aerated and mixed through a coarse bubble aeration 
system. The high strength industrial waste, septage and raw domestic sewage are blended 
prior to entering the treatment process.  



Wisconsin Focus on Energy 
Development of Energy Consumption Guidelines for Water/ Wastewater 

WRc Ref: /13102-0 
May 2003 

138 

The main goal of the treatment facility is to remove organic content, suspended solids, 
ammonia and phosphorus from the wastewater. The pollutants are reduced to acceptable 
levels by the treatment process before the effluent is discharged into the Fox River.  

Raw domestic sewage is screened by a step screen at the off-site pumping station prior to 
pumping to the works. The off-site pumping station consists of three pumps, one of which is 
running 24 hrs/day. The other two pumps are only used during periods of high flow. 

Grit is removed from the raw sewage pumped to the facility through a vortex grit removal 
system.  Collected grit is washed and dewatered by a grit cyclone and deposited into a 
dumpster for landfill disposal. 

A pair of circular primary clarifiers removes readily settleable solids and floating material 
from the wastewater to reduce the suspended solids content. Sludge is regularly removed 
from the tank by two pumps and scum is removed from the surface by two scum pumps 
twice a month. 

Three centrifugal pumps transfer the primary clarified wastewater to a pair of biofilters. 
Typically, only one pump is required to pump the wastewater to the two biofilters. The 
biofilters contain rigid PVC media. Wastewater trickles down through the media of the 
biofilters, thus reducing the organic loading to the following suspended growth activated 
sludge system. 

A pair of intermediate clarifiers removes further settleable solids and “slough” from the 
towers from the wastewater before it flows to the activated sludge process. Sludge is 
removed from the tank by three plunger pumps. 

Effluent from the intermediate clarifiers is dosed with ferric chloride to aid the removal of 
phosphorus.  

Dosed effluent is then treated in six aeration tanks to further reduce the organic content and 
provide nitrification. The effluent enters the tank and is mixed with return activated sludge to 
created mixed liquor suspended solids. The tanks are aerated by fine bubble diffused air 
provided by three blowers, two of which run 24 hrs/day. 

Mixed liquor flows from the aeration tanks and is settled in two final clarifiers. The clarified 
effluent flows to the final treatment stage and the settled sludge is split into return activated 
sludge (RAS) and waste activated sludge (WAS). RAS is pumped by three pumps, two of 
which run continuously, back to the head of the aeration lanes. WAS is pumped by three 
pumps, two of which run for 15 mins/day, to the solids handling plant. 

Between May 1st and September 30th of each year, treated wastewater is disinfected 
through ultraviolet disinfection prior to discharge to the Fox River. The UV system consists 
of two banks of 125 low pressure, low output UV lamps.   

The solids handling portion of the plant consists of raw and digested sludge thickening, 
anaerobic digestion, and liquid sludge storage.  180-days of sludge storage is provided by a 
1.27 MG sludge storage tank.  Primary and intermediate clarifier sludge is pumped directly 
to the anaerobic digester.  WAS is thickened through a 2.0 meter gravity belt thickener to 
approximately 4.0% solids prior to being loaded to the digester.  The anaerobic digestion 
process consists of one mesophilic anaerobic digester followed by a secondary digester that 



Wisconsin Focus on Energy 
Development of Energy Consumption Guidelines for Water/ Wastewater 

WRc Ref: /13102-0 
May 2003 

139 

is not heated or mixed.  The primary digester is heated through a combination boiler/heat 
exchanger and is mixed through a large bubble gas mixing system. 

Biosolids from the secondary digester are thickened with the same 2.0 meter gravity belt 
thickener prior to being transferred to the liquid storage tank.  The liquid storage tank is 
mixed during periods of loadout with three submersible mixers. 

The wastewater plant has a 100 kW co-generation plant that can operate on digester gas.  
The use of the co-generation unit was discontinued due to fouling problems associated with 
the digester gas. 

Burlington has a 300kW standby diesel generator. The City of Burlington has an agreement 
with the power utility to operate the generator during peak power demands, at the utility’s 
request 

D3 CITY OF EAU CLAIRE WATER UTILITY 

The Eau Claire Water Treatment Plant receives groundwater from a well field around the 
facility. The extracted water is treated and provided as potable water to the local community. 
The summer peak throughput for 2001 was 18 million gallons per day (mgd), whereas the 
annual average throughput is 8.35 mgd. 

The main goals of the water plant are iron and manganese removal and corrosion control. 

The well field consists of 15 wells. Wells 10, 11, 15,16,17,19 pump to a pair of stripping 
towers both of which operate 24 hrs/day, 365 days a year for the purpose of removal of 
volatile organic contaminants.  A side benefit of the stripping towers is that the pH of the raw 
water through the towers is raised by 1.0. 

The stripping towers contain packed media.  The water trickles from the top to the tower to 
the bottom through the media.  A pair of fans force air against the flow of water through each 
tower. Sodium hypochlorite is added at the headworks and the stripping tower for biofilm 
control. 

A pair of tower effluent pumps discharge to the main water treatment processes. The pumps 
have a variable frequency drive which adjusts the speed of the pumps based on the level in 
the stripping tower effluent basin. 

A booster pump is also provided at the stripping tower facility to increase the capacity of well 
pumps 11, 15, 16, 17, and 19.  The booster pump is rarely used.   

Hydrated lime is added to the raw water at the splitter box of the sediment basins to raise 
the pH from 7.0 to 9.0. 

After pH adjustment and permanganate addition, the water passes through a pair of 
sedimentation basins before filtration in one of four dual media filters.  

The filtered water passes through a clearwell before pumping to distribution using high 
service pumps. The pumps are turned on and off manually by the operators to match the 
demand in the system. 



Wisconsin Focus on Energy 
Development of Energy Consumption Guidelines for Water/ Wastewater 

WRc Ref: /13102-0 
May 2003 

140 

Water from the clearwell is pumped to a backwash tower for use in filter backwashing. The 
filters are backwashed with water only. The backwash sequence is manually initiated, 
usually due to increasing turbidity. 

The majority of solids are removed in the filters.  Sludge from the sedimentation basins is 
only removed once a year. The floc is very light and does not readily settle in the basins. 

The filter backwash and overflow from the sedimentation basins flows to an infiltration basin. 
The water infiltrates to the groundwater and the solids accumulate in the basin, which has 
never needed to be cleaned out in 31 years of operation. 

Eau Claire has a trailer mounted generator that is only used during power outages.  

The generator is only capable of powering a 200 hp high lift pump, 2 wells and ancillary 
equipment. On standby power, the plant can only deliver 4 million gallons per day. 

High Lift Pumps 1, 2, 3 were equipped with new premium efficiency motors 3 years ago.  In 
addition, reduced voltage starters were installed for the three pumps.  

D4 GRASSLAND DAIRY PRODUCTS 

Grassland treats an average flow of 0.07 mgd, whereas peak flow can be up to 0.13 mgd. 
Grassland wastewater treatment works treats dairy effluent from Grassland Dairy Products. 
Pollutants in the effluent are removed by the treatment process prior to discharge of the 
effluent to the Black River. 

The main goal of the treatment facility is to remove organic content, suspended solids, and 
phosphorus from the wastewater. 

Effluent from the dairy is pumped to two equalization basins. Each basin is mixed by a 
submersible mixer, which runs continuously. 

Effluent is pumped from the equalization basins to three anaerobic mixing tanks by a pair of 
submersible pumps, one for each basin. Return activated sludge is also pumped to the three 
covered anaerobic mixing tanks to create mixed liquor suspended solids. The anaerobic 
zones help create an environment conducive to biological phosphorus removal.  Typically 
only two of the three anaerobic tanks are used.   Each anaerobic tank has a three 
horsepower mixer, which operates 24 hrs/day. 

Mixed liquor then flows to two oxidation ditches for the removal of organic content. Air is 
provided to each oxidation ditch through a low-speed, mechanical surface aerator that runs 
24 hrs/day.  One of the aerators is operated through a VFD based on a D.O. setpoint.  The 
second aerator has a two-speed motor (100hp/50hp) that will be converted to VFD control in 
the future. 

Mixed liquor from the oxidation ditch is clarified in three final clarifiers. Two of the clarifiers 
operate in parallel.  The effluent from the first two clarifiers flow to the third clarifier.  The 
third clarifier acts as a final “polishing” clarifier.  The influent to the third clarifier is dosed with 
ferric chloride, to aid the removal of phosphorus. The settled sludge is split into return 
activated sludge (RAS) and waste activated sludge (WAS). RAS is pumped back to the 
anaerobic tanks by three pumps, which run continuously. WAS is pumped to the DAF 



Wisconsin Focus on Energy 
Development of Energy Consumption Guidelines for Water/ Wastewater 

WRc Ref: /13102-0 
May 2003 

141 

clarifier by one pump, which is also run continuously. Originally the DAF plant was installed 
for waste sludge thickening only. The mixed liquor suspended solids has very poor settling 
characteristics so both the clarified effluent and the WAS are sent concurrently to the DAF. 

The DAF clarifier separates the effluent and the sludge. Separation is achieved by 
introducing fine bubbles of air into the liquid, the bubbles attach to the light particles of 
sludge and rise to the surface. The heavy particles of sludge settle under gravity to the 
bottom of the DAF clarifier. Air is supplied by a compressor, which has an average running 
time of 3 hrs/day. Clarified effluent flows to the final treatment stage. Sludge is pumped to a 
liquid sludge holding tank by a pump, which runs an average of  4 hrs/day. 

The final stage of treatment for the effluent is seasonal ultraviolet disinfection.  Seasonal 
disinfection runs from May 1st to September 30th of each year. The UV system consists of 8 
low pressure, low output lamps.  All 8 lamps operate during the disinfection season. 

Final effluent is pumped through a 2-mile forcemain to the Black River by two submersible 
pumps.  The pumps are VFD driven, although they are strictly operated as on/off based on 
the wetwell level. 

Sludge storage is provided by a 1.2 MG liquid storage tank.  The sludge is land applied at a 
total solids concentration of 3%.  

Grassland has a 350kW standby diesel generator.  Grassland Dairy has an agreement with 
the power utility to operate the generator during peak utility power demands  

D5 GREEN BAY METROPOLITAN SEWERAGE DISTRICT 

The Green Bay Metropolitan Sewerage District Wastewater Treatment Facility has the 
following design capacities: 

? Average Design Flow:  35.3 mgd 

? Peak Day Design Flow:  103.2 mgd 

? Average Day BOD Loading:  95,210 lbs/day 

? Max Day BOD Loading:   234,110 lbs/day 

? Average Day TSS Loading:  72,490 lbs/day 

? Max Day TSS Loading:   220,090 lbs/day 

? Average Day NH3 Loading:  5,820 lbs/day 

? Max Day NH3 Loading:   12,970 lbs/day 

The Green Bay Met.  Wastewater Treatment Plant receives wastewater from two 
interceptors.  One interceptor serves two papermills within the District.  The other interceptor 
serves the remainder of the District (municipal wastewater). The pollutants are removed by 
the treatment process prior to discharge to the Fox River. 



Wisconsin Focus on Energy 
Development of Energy Consumption Guidelines for Water/ Wastewater 

WRc Ref: /13102-0 
May 2003 

142 

The main goal of the treatment facility is to remove organic content, suspended solids, 
ammonia, and phosphorus. 

Raw sewage from the industrial interceptor and municipal interceptor are received in 
separate wetwells.  The municipal wastewater is pumped by three 900-hp, variable speed 
centrifugal pumps and one 900-hp constant speed centrifugal pump.  The variable speed 
pumps consist of a 900 hp AC motor with an eddy-current clutch.  Typically, only one of the 
variable speed pumps is required to handle the municipal wastewater. 

The industrial wastewater is pumped by two 150-hp variable speed centrifugal pumps and 
one 100-hp constant speed centrifugal pump.   The variable speed system consists of a 
150-hp AC motor with an eddy-current clutch.  Typically only one variable speed pump is 
required to handle the industrial wastewater  

The industrial and municipal wastewaters are combined prior to screening.  The wastewater 
is screened through a pair of mechanically cleaned coarse barscreens and four ¼-inch 
mechanical fine screens.  The screenings from the fine screens are washed and dewatered 
prior to being disposed of in a dumpster.  

The combined screened sewage flows to four 120-foot diameter primary clarifiers. The 
clarifiers remove readily settleable solids and floating material from the waster.   Each pair of 
clarifiers shares three torque-flow centrifugal pumps. One pump is designated for each 
clarifier along with a shared standby pump.  A pump for each clarifier is run continuously to 
remove collected sludge.  The primary sludge is pumped to four “teacup” grit removal 
systems.  The degritted primary sludge flows to a wetwell that also collects primary scum.  
The combined sludge and scum are transferred to four gravity thickeners by a total of 8 
torque-flow centrifugal pumps.  Typically only 4 to 5 of the pumps operate at a time.  

The plant consists of two activated sludge plants, the old plant called North plant and the 
newer plant called South plant. In both plants settled sewage and return activated sludge 
are mixed to create mixed liquor suspended solids. The North plant has four trains, each 
train has one anoxic zone and three aeration zones. At present only two of the North plants 
trains are used. The South plant has two trains, each train has one anoxic zone and four 
aeration zones. This treatment process removes organic content, ammonia, and 
phosphorus. Fine bubble aeration is used to provide oxygen to the aerobic zone by up to 
four blowers, typically one blower runs continuously. 

Mixed liquor suspended solids are clarified in ten secondary clarifiers. The North plant has 
eight clarifiers and the South plant has two clarifiers. The clarified effluent flows to the final 
treatment stage and the settled sludge is split into return activated sludge (RAS) and waste 
activated sludge (WAS).  

A variable speed return pump for each clarifier pumps the RAS to the anoxic zones of each 
plant. The RAS pumps for the north plant utilize a constant speed 60-hp motor and an eddy 
current clutch driven drive.  The RAS pumps for the newer south plant utilize an inverter duty 
75-hp motor that is driven by variable frequency drive (VFD). 

Sludge is wasted (WAS) in the north plant by throttling a valve on the RAS line.  Sludge is 
wasted in the south plant by four 15-hp VFD driven pumps.  Typically, two run 24 hours per 
day. Scum from the secondary clarifiers is pumped to the four gravity thickeners. 



Wisconsin Focus on Energy 
Development of Energy Consumption Guidelines for Water/ Wastewater 

WRc Ref: /13102-0 
May 2003 

143 

The final stage of treatment for the effluent is disinfection by dosing with chlorine. Chlorine is 
then reduced to a residual level by dosing with sulfur dioxide. Disinfection is only carried out 
on a seasonal basis. Effluent is then discharged from the site to the Fox River. 

The solids handling portion of the plant consists of four gravity thickeners, four gravity-belt 
thickeners (gbt), four belt presses, and a pair of incinerators. 

Primary sludge and all the scum collected at the facility is pumped to four gravity thickeners.  
In addition plant effluent is pumped to the thickeners to maintain a set total flow to the 
thickeners.  The additional flow is added to prevent the thickeners from becoming septic. 

Waste Activated Sludge (WAS) is pumped to an aerated holding tank.  The WAS is 
thickened through three gbt’s.  Typically, only one gbt is operated 24-hours per day. 

Thickened primary sludge and thickened WAS are pumped to a blend well in the dewatering 
area.  The sludge is dewatered through four 2.0 meter belt presses.  Typically 2 presses 
operate 24-hours per day 

Dewatered sludge is sent to one of two, seven-hearth incinerators.  The first couple of 
hearths dry the sludge, then it enters the burn stage in the middle hearths.  The sludge 
exists the incinerators as ash, which is transported to a landfill.  The heat generated by the 
incinerators is captured and used to heat the process buildings in the winter.  The main 
loads on the incinerators include a 200-Hp fan for each incinerator and a third 200-Hp fan for 
the heat recovery system.  Scum from the gravity thickeners is pumped to a concentrator in 
the incinerator area.  The concentrated scum is sent directly into the incinerators. 

D6 CITY OF KENOSHA WATER TREATMENT FACILITY 

The City of Kenosha Water Treatment Plant draws water from Lake Michigan. The raw 
water is treated and provided as potable water to the City of Kenosha and surrounding 
areas. The summer peak throughput for 2001 was 25 million gallons per day (mgd), 
whereas the annual average throughput is 13.78 mgd. 

Kenosha runs two separate treatment plants in parallel. The first plant is a conventional 
plant utilizing flocculation basins, sedimentation basins and rapid gravity filters.  The second 
plant is a microfiltration membrane plant. The treated water from the plants is blended prior 
to distribution. Currently the majority of water is treated in the membrane plant due to the 
superior water quality achieved.  

The main goals of the water plants are to remove solids and disinfect the water. 

There are three water intakes from the Lake. Low lift pumps serve both treatment 
processes: two pumps for the conventional plant, two pumps for the microfiltration plant and 
one pump which can back up either plant. 

10.5.2 Microfiltration plant 

Raw water is strained prior to entering the microfiltration plant. There are 25 microfiltration 
skids, which remove suspended solids in the form of particles, colloids, algae, bacteria, 
yeast, protozoa and cysts. Treated water is then blended with water from the conventional 
plant. Each microfiltration skid is backwashed approximately once ever half-hour. 



Wisconsin Focus on Energy 
Development of Energy Consumption Guidelines for Water/ Wastewater 

WRc Ref: /13102-0 
May 2003 

144 

Backwashing of skids is carried out using both air and water. During a backwash sequence 
air is used to dislodge trapped particles from the hollow fibers, which are then washed away 
using raw water. 

10.5.3 Conventional plant 

The conventional filtration plant has two flocculation basins. Raw water is pre-chlorinated 
prior to entering the flocculation basins. Aluminium sulfate is added to aid coagulation. 
Potassium permanganate can also be dosed upstream of the flocculation basins to aid the 
removal of odor from the water, although this practice is rarely carried out. Water is mixed in 
the flocculation basins by two horizontal shaft paddles. The water is then clarified in two 
sedimentation basins to remove settleable solids. 

Four rapid gravity mono-media filters then receive the clarified water and remove any 
residual solids remaining following the sedimentation process. Filtered water is blended with 
treated water from the microfiltration plant. The filters are backwashed using pumped water 
to remove the build up of solids. The backwash cycle is initiated by excessive headloss 
across the filter. 

Dirty backwash water from both plants is stored in the wastewater equalization basin prior to 
being pumped to the sewer for disposal. 

The blended treated water is dosed with chlorine for disinfection purposes. Hydrofluosilic 
acid is dosed to leave a residual level of fluoride for improved dental health and 
polyphosphate is dosed as a corrosion inhibitor. Water then flows to the chlorine contact 
tank prior to entering the clearwell. 

The treated water passes through the clearwell before being pumped to distribution by six 
high lift pumps. 

The plant has two 1000 kVA diesel powered generators, the combined power of these 
generators can run the entire plant. The generators can be used both in the event of a 
power outage or if the electricity utility request a reduction in power demand.  

 

D7 CITY OF LA CROSSE WASTEWATER UTILITY 

The City of La Crosse wastewater treatment facility has the following a design average flow 
capacity of 20 mgd and a design average BOD loading of 29,500 lbs/day.  The pollutants in 
the wastewater are removed by the treatment process prior to the effluent discharge to the 
Mississippi River. 

The main goal of the treatment facility is to remove organic content, suspended solids and 
phosphorus. 

Raw sewage entering the facility is screened through a ¼-inch step screen.  The collected 
solids are washed and dewatered prior to landfill disposal. 



Wisconsin Focus on Energy 
Development of Energy Consumption Guidelines for Water/ Wastewater 

WRc Ref: /13102-0 
May 2003 

145 

Grit removal is provided by two vortex grit removal systems.  Collected grit is washed and 
dewatered through a pair of coanda grit washers.  The washed grit is deposited into 
dumpster for landfill disposal. 

The screened and de-gritted sewage is pumped to the primary clarifiers by five raw sewage 
pumps.  Three of the pumps have variable frequency drives.  Typically only one VFD-driven 
pump is required to handle the raw sewage flow.  

The plant has two different sets of primary clarifiers, the old plant which has two rec tangular 
clarifiers and one circular clarifier; and the new plant which has two circular clarifiers. The 
clarifiers remove readily settleable solids and floating material from the wastewater to 
reduce the suspended solids content. Each of the plants has one centrifugal pump to pump 
the sludge to the gravity thickeners. The scum is also pumped by two primary scum pumps 
from each of the plants to the anaerobic digesters. 

Settled sewage is pumped by four VFD-driven centrifugal pumps to the activated sludge 
plant.  Typically one pump is required to handle the primary effluent flow. 

The activated sludge plant consists of two parallel trains which are designed for biological 
phosphorus removal.  Wastewater from the primary clarifiers and return activated sludge are 
mixed to create mixed liquor suspended solids. Each train has an anaerobic, an anoxic and 
an aerobic zone. This treatment process removes organic content and phosphorus. Each 
train has seven mixers; six of them are used for mixing and one for the recycle of sludge 
from the aerobic zone to the anoxic zone. Fine bubble aeration is provided to the aerobic 
zone by four blowers, typically only one blower is required to meet the aeration demand. 

Mixed liquor suspended solids are clarified in four secondary clarifiers. The clarified effluent 
flows to the final treatment stage and the settled sludge flows to a sludge well.  The settled 
sludge is either returned to the process as return activated sludge (RAS) or is wasted as  
waste activated sludge (WAS). RAS is pumped to the anaerobic zone by three VFD-driven 
pumps, two of which run continuously. WAS is pumped to the gravity thickeners by a pair of 
vertical turbines pumps.  Typically only one pump operating an average of 18-hrs per day is 
required for wasting.  Any scum from the secondary clarifiers is pumped by the same scum 
pump for the new primary clarifiers directly to the anaerobic digesters. 

The final stage of treatment for the effluent, which only runs from May 1st to September 30th 
each year, is UV disinfection.  The UV disinfection system consists of a total of 12 banks, 
each with 128 low pressure, low output UV lamps.  Normally 8 of the 12 banks operate 
during disinfection season. 

The solids handling portion of the plant consists of gravity thickening, anaerobic digestion, 
digested sludge thickening, liquid and cake storage, and dewatering.  Primary and 
secondary sludge is thickened by two gravity thickeners prior to anaerobic digestion.  The 
anaerobic digestion system consists of four mesophilic primary digesters.  The digesters are 
heated through a single heat exchanger.  One pump on a rotating basis is used to 
recirculate sludge from the digesters through the heat exchanger.  Hot water is provided to 
the heat exchanger by a boiler utilizing digester gas.  No further mixing is provided in the 
digesters. 

Anaerobically digested sludge is thickened by a 2.0 meter gravity belt thickener prior to 
being transferred to a liquid sludge storage tank. Approximately 65% of the sludge is 
dewatered and land applied as a cake.  The sludge is dewatered out of the liquid storage 



Wisconsin Focus on Energy 
Development of Energy Consumption Guidelines for Water/ Wastewater 

WRc Ref: /13102-0 
May 2003 

146 

tank by a belt press and two older centrifuges.  The centrifuges discharge to a truck loadout 
utilizing a pair of progressive cavity cake pumps.   Filtrate and centrate from dewatering and 
thickening is dosed with ferric chloride to aid phosphorus removal and struvite control prior 
to being returned to the head of the works. 

La Crosse has four back-up power generators. One for the headworks and digestion, a 400 
kW generator for Plant 1, a 400 kW generator for Plant 2 and a portable generator for the 
UV plant. The generators can either be used in the event of a power outage or if the 
electricity utility requests a reduction to power demand.  

D8 PAPERMILL A WASTER WATER TREATMENT FACILITY 

Papermill A was tewater treatment plant treats effluent from the papermill’s pulp and paper 
processes. The treatment process removes pollutants in the effluent before the effluent is 
discharged to the local watercourse. Papermill A treats an average flow of 6.84 mgd, 
whereas peak flow can be up to 7.85 mgd. 

The main goal of the treatment facility is to remove organic content and suspended solids 
from the wastewater. 

Wastewater from the mill is pumped to the treatment plant by the papermill and pulpmill lift 
stations.  The wastewater is screened at the pump stations prior to entering the wetwell. 

The pulp and papermill wastewater is split between two activated sludge plants: the North 
plant and the South plant, which receive 56% and 44% of the flow respectively. The aeration 
basins remove organic content from the effluent. Return activated sludge is pumped to both 
aeration basins to maintain mixed liquor suspended solids.  

Both activated sludge plants are mixed and aerated by jet aeration systems. The wastewater 
is nutrient deficient and as a result both aeration plants are dosed with phosphoric acid and 
ammonia. 

Mixed liquor flows from the aeration tanks to the final clarifiers. The South aeration plant has 
one final settling tank located in the center of the aeration plant. The North plant has two 
final settling tanks. These are ‘Eimco Clarathickeners’, which include a conventional clarifier 
and a thickener in the center of the clarifier. The thickener drive of the clarifier is not used.  

Clarified effluent is discharged to the local watercourse. The settled sludge is split between 
return activated sludge (RAS) and waste activated sludge (WAS). RAS is pumped to its 
respective activated sludge plant, the North plant utilizing three pumps and the South plant 
utilizing two pumps. WAS is pumped to the solids handling plant by four pumps, three for the 
North plant and one for the South plant. 

The papermill solids handling plant treats the WAS. The WAS is first thickened by a gravity 
belt thickener and is then pumped by three pumps in series to the Zimpro low-pressure 
oxidation system (LPO). The LPO process heats the sludge to a required temperature to 
rupture the cell walls of the biosolids, releasing the water within. The sludge from the LPO is 
decanted and then dewatered further by two belt thickeners, typically only one of which is 
used. Sludge is currently disposed of to landfill. Filtrates and decant from the thickening 
processes are returned to the head of the plant. 



Wisconsin Focus on Energy 
Development of Energy Consumption Guidelines for Water/ Wastewater 

WRc Ref: /13102-0 
May 2003 

147 

D9 CITY OF PORTAGE WASTEWATER TREATMENT FACILITY  

The City of Portage wastewater treatment facility has the following design capacities: 

? Average Design Flow:  2.0 mgd 

? Maximum Day Flow:   3.5 mgd 

? Average Design BOD Loading:  5,000 lbs/day 

? Maximum Day BOD Loading:  20,000 lbs/day 

? Average TSS Loading:  4,000 lbs/day 

? Maximum Day TSS Loading:   22,000 lbs/day 

? Average Day NH3 Loading:  290 lbs/day 

? Maximum Day NH3 Loading:  1,160 lbs/day 

? Average Day P Loading:  125 lbs/day 

? Maximum Day P Loading:   600 lbs/day 

The treatment plant receives raw sewage by gravity through a 27-inch sewer. The pollutants 
in the wastewater are removed by the treatment process prior to the effluent discharge to 
the Wisconsin River. 

The main goal of the treatment facility is to remove organic content, suspended solids and 
phosphorus. 

The influent wastewater is pumped to the headworks by four screw pumps.  The pumps 
consist of two parallel trains of screw pumps.  Each train consists of two screw pumps 
operating in series.  Normally, only one train (2 pumps) operating continuously is required to 
handle the incoming wastewater. 

The raw sewage is screened by a rotamat style fine screen. Following screening, grit 
removal is provided by an aerated grit trap.  Grit removed from the aerated grit trap is 
transported by a screw conveyor to a grit washer.    

A pair of circular primary clarifiers removes readily settleable solids and floating material 
from the wastewater to reduce the suspended solids content. Primary sludge and scum are 
pumped to an anaerobic digester by a pair of air diaphragm pumps. 

Primary clarified sewage flows to a pair of basins with a total of sixteen Rotating biological 
contactors (RBC) to remove organic content.  A series of closely spaced circular disks are 
partially immersed in the sewage and rotated slowly through it. Biomass grows on the 
surface of the disks. The plant has been modified to increase organic capacity. Sludge from 
the secondary settlement tanks is returned to the head of the RBCs to create a mixed liquor. 
Aeration is provided by coarse bubble diffusion to maintain the suspens ion of solids in the 
mixed liquor. 



Wisconsin Focus on Energy 
Development of Energy Consumption Guidelines for Water/ Wastewater 

WRc Ref: /13102-0 
May 2003 

148 

Mixed liquor and solids from the RBC’s are clarified in two final clarifiers to remove 
settleable solids. The clarified effluent flows to the final treatment stage and the settled 
sludge is either returned to the head of the RBCs by a pair of “RAS” pumps or is wasted to 
the primary clarifiers for co-thickening.  Returned sludge is pumped to the head of the RBCs 
by two centrifugal pumps, which run for an average of 12 hrs/day. WAS is pumped to the 
primary clarifiers by a rotary lobe pump, which runs an average of 10 mins/hr. 

Ferric sulfate is added to the influent of the final clarifiers to aid the removal of phosphorus. 
This can be dosed to the raw influent, or the primary clarifier effluent or the RBC effluent. 

The final stage of treatment for effluent is disinfection, which is only carried out on a 
seasonal basis, by dosing with chlorine. The concentration of chlorine is then reduced to a 
residual level by dosing with sulfur dioxide. Effluent is then discharged from the site to The 
Wisconsin River. 

The solids handling portion of the plant consists of anaerobic digestion and dewatering.  Co-
settled primary and secondary sludge are transferred to a primary mesophilic digester.  The 
plant has two digesters that operate in series.  Both are heated and mixed.  The digesters 
are mixed by gas mixing systems. 

Digested sludge is dewatered 2-3 times per week through a 2.0 meter belt press.  The 
dewatered sludge is transported to a sludge storage building by a screw conveyer.  The 
stored cake is land applied in the spring and fall.  Filtrate from the belt press is returned to 
the head of the works. 

Portage has a 250 kW standby generator that is used in the event of a power outage. 

D10 CITY OF RHINELANDER WASTEWATER UTILITY 

The City of Rhinelander wastewater treatment facility has the following design capacities: 

? Average Design Flow:  1.86 mgd 

? Peak Flow:    4.37mgd 

? Average Design BOD Loading:  4,171 lbs/day 

? Average Design TSS Loading: 3,242 lbs/day 

The treatment plant receives raw sewage by gravity and from the West Side pump station.  
The pollutants in the wastewater are removed by the treatment process prior to the effluent 
discharge to the Wisconsin River.  

The main goal of the treatment facility is to remove organic content and suspended solids. 

The headworks of the facility consists of three sewage grinders which operate continuously.  
Following communition, the sewage flows through a vortex grit removal system.  The 
removed grit is pumped from the bottom of the vortex unit to a grit classifier. 

Following communition and grit removal, the sewage is pumped to four hydroscreens by 
three 20 hp, variable speed pumps.  Normally only one pump is required to handle the 



Wisconsin Focus on Energy 
Development of Energy Consumption Guidelines for Water/ Wastewater 

WRc Ref: /13102-0 
May 2003 

149 

influent flow.  A second pump will operate an average of 3 hours per day.  Variable speed 
capabilities is provided through an eddy-current drive clutch system 

The four hydroscreens have a spacing of 0.06-inches.  Solids removed from the screens are 
deposited into a sludge hopper by a screw conveyor. The effluent flows to the recycle wet 
well 

Wastewater is pumped from the recycle wet well to two trickling filters by three trickling filter 
re-circulation pumps. The trickling filters contain plastic media. Wastewater trickles from the 
top of the filters to the bottom through the media, thus removing organic matter from the 
wastewater. Forced air ventilation is provided to the trickling filter by four fans, which run 
continuously for ten months of the year. The fans are not used during the other two months 
of the year due to freezing concerns. Approximately 30% of the flow from the trickling filter is 
recirculated through the filter by returning to the recycle wet well. 

The effluent from the trickling filters flows to a pair of final clarifiers. Sludge is pumped from 
the clarifiers by two air-driven diaphragm sludge pumps to the sludge hopper where it 
combines with the screenings from the hydroscreen. 

The final stage of treatment for effluent is disinfection by dosing with chlorine. Chlorine is 
then reduced to a residual level by dosing with sulfur dioxide. Effluent is then discharged 
from the site to The Wisconsin River. 

The solids handling portion of the plant consists of anaerobic digestion and sludge storage.  
The screenings and sludge from the final clarifiers flows to a mesophilic anaerobic digester.  
The plant has two digesters, although one is out of service.  The digester is heated through 
a external heat exchanger and is mixed through a gas mixing system.  The heating circuit 
receives hot water from a boiler in the Service Building that utilizes natural gas.  Digester 
gas is not utilized at the facility. 

Sludge is transferred to a 1.04 MG liquid sludge storage tank..  The liquid sludge is land 
applied on agricultural land when available at a total suspended solids concentration of less 
than 2%. 

Rhinelander has a 260 kW emergency diesel generator that is used during power outages. 



Wisconsin Focus on Energy 
Development of Energy Consumption Guidelines for Water/ Wastewater 

WRc Ref: /13102-0 
May 2003 

150 

APPENDIX E – BENCHMARKING 



Wisconsin Focus on Energy 
Development of Energy Consumption Guidelines for Water/ Wastewater 

WRc Ref: /13102-0 
May 2003 

151 

E1 Purpose of Section 

In this section key performance indicators (KPIs) related to energy use for the Wisconsin 
treatment plants are compared with each other and also with a selection of similar sized 
treatment plants from England and elsewhere in Europe. The European plants are identified 
by the letters ‘A’ to ‘O’ throughout this section. Comments are made on factors that may 
explain differences between plants, and recommendations are made for further action or 
investigation.  

E2 KPIs 

The KPIs used are these: 

? Energy costs ($ per annum); 

? Energy costs, normalized using the population equivalent served ($ per pe per annum); 

? Energy used (kWh per annum);  

? Energy used, normalized using the population equivalent served (kWh per pe per 
annum);  

? Aeration efficiency, expressed as kg oxygen demand removed per kWh used; 

? Aeration energy costs and aeration energy used ($ per annum and kWh per annum) 

? Energy used for each process kWh per day and kWh per pe per day); 

? Average sewage flow, m3 per pe per day and as a proportion of the flow to full treatment; 

 

 

 

 

 

 

 

 



Wisconsin Focus on Energy 
Development of Energy Consumption Guidelines for Water/ Wastewater 

WRc Ref: /13102-0 
May 2003 

152 

Population equivalents 

In many instances the key performance indicators are expressed in terms of the population 
equivalent served by the treatment works. The population equivalent is therefore a 
fundamental piece of information, and was checked against influent loads using 60g BOD 
and 6g ammonia per PE per day as rules of thumb. 

Table E1 Population equivalents 

Data used in KPIs Works identification 
Pe 

 000s 
Ashland 26.1 
Burlington 82.0 
Grassland 9.8 
Green Bay 421.1 
La Crosse 138.5 
Papermill A 506.0 
Portage 36.9 
Rhinelander 12.6 
A 56.0 
B 77.0 
C 42.8 
D 61.6 
E 64.3 
F 13.8 
G 82.0 
H 733.3 
I 17.3 
J 406.4 
K 61.0 
L 9.0 
M 33.0 
N 68.0 
O 275.0 

 

 

 

 

.



Wisconsin Focus on Energy 
Development of Energy Consumption Guidelines for Water/ Wastewater 

WRc Ref: /13102-0 
May 2003 

153 

E3 Treatment Processes 

A comparison of the sewage and sludge treatment processes is shown in Table E 

 

Table E2 Comparison of treatment processes 
 

Treatment 
works 

PE Sewage treatment processes Sludge treatment processes 

 000s Preliminary Primary Activated 
sludge  

P removal NH3-N 
removal 

Tertiary Thickening Digestion De-watering Other 

Ashland 26.1 1  1 Chemical  UV   1  
Burlington 82.0 1 1 Biofilters 

first  
Chemical 1 UV 1 1   

Grassland 9.8   1 Biological 
and 
chemical 

1 DAF & 
UV 

   DAF 

Green Bay 421.1 1 1 1 Biological 1 Cl2 1  1 Incineration 
La Crosse 138.5 1 1 1 Biological  UV 1 1 1  